Page 1 of 53

/Imanual place.com/downl oad/cub-cadet-parts-manual -for-model -z-force-60-kw-17ai 3agj/

http

Z-Force 60 KW 17AI3AGJ

Air Filter & Muffler

Cub Cadet Padts NisEOENModdDZEactebiHant 7&izad 606-678-9623 or 606-561-4983

Full download

<t (] -
_mm“ o e~ S <
) ‘”! ) v R . o)
— T oam G a -
» = D
™ ™ - L
o o © @e ‘@c <e®||2
- b L N N S o~
)
1 Te} Q N
T ' \\. A/ .“l A_H -
oy 700N T
TN !, 7aN . .-I.l ~— e, NN
()—A— 779 NES) %ﬂ\&g Av 5\ b - i N NN
= / / L/ Q' N N
/ / /// \ g &mm/ 2 /\ //
/ Va4 F )/ \“. SN\ AR Aza
Y /40 (I RN e | L L @— @& - A HD)- - -5 )]
aava O Gohed N /I =i ]
o/ / \\ R - g /o /
Nt 4 /mm“\ ﬁ,, \“_ ¢ \ mﬁ/ o /,,,.{mm\\\ Yy \““M““\
N\AS \\ NU/ / /ﬁ/ o )
/ .
/ / I~
= _——, [~ - = -~
A%av C \ _ .imk \ \ Mmﬂ , o M‘w .......... gii) 2
W\ &S “vm \ o I~
NN W7 o 2 @ <t - < : o
NV | o ‘ o . - e
\ ”v s ] - - [ - ™
1 /| 2 @ & /S = ® o & sm ¥
n,(,w - I~ AM“ i n”..w \ \\ ——
AN 2 =2 3 - /
// // A\ P~ o~ L0 / -~
Y/ \ . = /
7N\ \eee . @ o - / 0
AR &/ e
\v/ ,,, \ > \\
/e \ A \ e ) \), [
7 ,r..vv \. ........ \V — Ry MW .AAA\ ) ) o~
AV -
/ 2/ \ — s /J /=~ S/ /S i
. \mww\ / ! N
/A / o ™ P
04 ) 2 =
A A . ~ e
/r.\ y \ , \\ ““”__ m\,_.o mnw_ T.nuHHmmw @v \ (a3}
. » N
/Il.\.lllllllll\\ Q\H“ :_Q“N IIII,.// /.\\
o

Thisisthe cut pages sample. DOWWWF}QOW@NMI(@ com



http://manualplace.com/product/cub-cadet-parts-manual-for-model-z-force-60-kw-17ai3agj/

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z-Force 60 KW 17AI3AGJ
Air Filter & Muffler

Page 2 of 53

Ref#  Part Number Qty S/P/F  Description
11011 KM-11011-7003 1 S CASE-AIR FILTER
11013 KM-11013-7009 1 ELEMENT-AIR FILTER
11013A  KM-11013-7010 1 S ELEMENT-AIR FILTER
11060 KM-11060-7016 2 GASKET,MUFFLER
16060 KM-16060-7001 1 /P PIPE-INTAKE
42036 KM-42036-7002 1 SLEEVE
92015 KM-92015-1193 2 NUT
92037 KM-92037-2079 2 S CLAMP
92191 KM-92191-7006 1 TUBE
92210 KM-92210-7004 2 NUT
92210A KM-92210-7008 2 S NUT
130 KM-130B06105 2 S BOLT-FLANGED
130A KM-130B0816 1 S BOLT-FLANGED
172  KM-172G0690 2 S BOLT-STUD
317 KM-317R0800 4 /P NUT-HEX-SMALL
411  KM-411B0600 1 WASHER-PLAIN
461 KM-461F0800 4 S  WASHER-SPRING

WWW.mymowerparts.com



Page 3 of 53

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Brake Assembly SN 1D237 & After

Z-Force 60 KW 17AI3AGJ

AN I

ya
RN N
\\ | /c \W”” /// .
s \,«\\ ﬂ//” AN /,
N\ ////
T N N
/ VR

T -m_mw /
" L@ MNQ
l/,I/l W ——
h“H.:,/uw//// m )
N ;IIJ./ ,i_rdm.« \wm
IIHHHHHH“/ 1 / \ —\
—A\\ | {12
A\ & \ A&
N . NN ~
R e WSy
3 AR e s
, & N
s , G0 WD), N~
\ A Am mw V//V /V N_w/,mu\. wmuv‘-,/I//// Nmmuv
A/ ) bagif \
Il\br\lllll_-'/ N { W“ \ ——
Y = - ©

/1I| e 4

(e
/ _WHNWWVC////

i AN
N T
hS e ()

WWW.mymowerparts.com

o P50




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z-Force 60 KW 17AI3AGJ Page 4 of 53
Brake Assembly SN 1D237 & After

Ref#  Part Number Qty S/P/F  Description
1 00010980 1 Hex Head Cap Screw, 3/8-16 x 1.50
2 00012180 1 Hex Head Cap Screw, 5/16-18 x 1.00
3 00013733 1 Shoulder Bolt, 3/8 x 3/8
4 00022560 2 Hex Nut, 3/8-16 Flange Lock
5 01000101 1 Slide Washer
6 01000628 3 S  Screw, TT, 1/4-20, 0.5, Hex Index Washer
7 01000635 3 S Nut, 5/16-18, Flange Lock
8 01002710 3 Washer, .375 x .738 x .063
9 01009253 1 Flat Washer, .390 x 1.5 x .134
10 02002885 1 Spacer, .380 x .563 x .196
11 02003717 1 Sockethead Capscrew, 3/8-16 x 1.50
12 02003728 1 Left Hand Brake Cable
13 02003729 1 Right Hand Brake Cable
14 02003740 1 Parking Brake Grip
15 02003831 1 Brake Link Plate
16 02003832 1 /P Brake Handle
17 02003839 1 Spacer, .322 ID x .438 OD x .44
18 02003840 1 Spacer, .442 1D x .563 OD x .405
19 02004045 1 Step Hub, .379 x 1.5 x .257/.400
20 02004122 1 Brake Cable Mounting Bracket
21 02004123 1 Brake Cable Mounting Bracket
22 02004124 1 Sockethead Capscrew, 5/16-18 x 1.00
23 02004174 1 Lockout Lever Plate
24  736-3089 1 /P Washer, .345 x 1.00 x .100

WWW.mymowerparts.com



Page 5 of 53

/Imanual place.com/downl oad/cub-cadet-parts-manual -for-model -z-force-60-kw-17ai 3agj/

http

Z-Force 60 KW 17AI3AGJ

Carburetor

Cub Cadet Padts NisEOENModdDZEactebiHant 7&izad 606-678-9623 or 606-561-4983

Full download

- A o)
sk
M_," © \W\
@ .......... : = |- m
“m N me A\ Mmﬁ \m \ - mw
) © \a\ -~
ﬂM_ = A \\ ™~ [ IR
nH_ Ak - P o Au{.
© © (w)—a8) 2
\ / N ) ~
/ = — <+
N \”u / mm” © <t N / o
e - muw\ T T P A%\ w 2 2\ ®
o™ S o @ - |m w I o\
o &—- ey Lo ) @ e ~ /
RN AN 858 2\
A/ (#2] r_m \“m\ '3 AMW /
< \ (33 o_n_ \m“ P \
W \ ~/ N x\ / \ “An - /
¢ <t / 0 / \ / N \
o \ "o { A\ nww - \
o o \ 0 \\ — \
oy \ / A& o™
/v G o w
& =) M N
A > A o>—(a v
o /7 / =0\ / PN
' T n\.nwlllll .l“\\ \\ & VM _ UQQ MM\xm Nmmmvvmv.f7 \\ > \\‘M A IIIII d —~
(<) jp— U - T o o 3 N ..n/“mw \ \ e .\;.)_. ¢ wmwﬁf ) IIAGV
— o C 0 s~ —— OV A —
\ [P /SR ”,, N\ V@J aE Ly | /f \“‘-_J. é_g R
V) © %--.m‘ 720 | &rp)f O ,@ <) 2
Y/ /0 o o -.x m.n\,,\ V\ \// u_ n / 6 v ---ww”‘ 5 L
ay c 3 e 2 1Y/ e
L5/ e | & M\ \ %\ o g AN Y/ («
o ) e (] N\, ¢ / — y/— \
AMIVI IIIIII l\\ Mwm" \\ “\ -~ Vf \ — ./ \ \ \A\.IAWH “\_ WA .-MW A“ yp— i ““MH /mm\ IIIIIIIIII MN
P \ _ \M”HHH\ i ey Red g L £/ p 7N
= | LT o h 2 b 28 /@R
\A\ i/ + 9 oo 8 (v ;C; NS
A/—Huvv \\ e “\ AHHH-\\A HHIIIAW\V J “'ml_ “MW nmv IIIIIIIIII .m mwv "~ Il\ / y
> AIA“II...I.\“ \ p \\Illv\“\\\\ Iv \ o - M.““ -
@ . // A\ B \ 7 \ — o
= ‘ o=
* Vo~ f o~/
—— = \ A\ \v \\
™ /S o)
- o___of :
N / \ <
< \\ \\
(¢
N )

Thisisthe cut pages sample. DOWWWF}@OW@NMI@ com



http://manualplace.com/product/cub-cadet-parts-manual-for-model-z-force-60-kw-17ai3agj/

